



Received:08/07/2000 Completed:08/09/2000 Letter: A hcr P.O.#: 1481 Test Report #: 2-30307-0

Client's Identification Pattern: Naxos. Content: 100 % Trevira CS Polyester.

Tested For: **Nikki Rubalcaba** Key Test: NFPA 701-89 Sm 80
Carnegie
110 N Centre Avenue Tel: 1-(516)-678-6770 Ext: 132
Rockville Centre, NY 11570 Fax: 1-(516)-536-2499

TEST PERFORMED: NFPA 701 - Standard Methods of Fire Tests for Flame Resistant Textiles and Films 1989 Edition (Small Scale Procedure for Curtains & Draperies Weighing Less than 10 oz/yd²)

Note: NFPA 701 - 1989 Edition has been superseded by NFPA 701 - 1996 Edition. However, the 1989 Edition still remains in effect in that some of the older building codes call for testing by the 1989 Edition.

TESTED: Initially
 After 3 dry cleanings
 After 5 launderings @ 160°F

RESULTS:

	Specimen #	Afterflame* (seconds)	Flaming Drip (seconds)	Char Length (inches)
Length:	1	0.0	0.0	5.5
	2	0.0	0.0	5.0
	3	0.0	0.0	4.5
	4	0.0	0.0	5.3
	5	0.0	0.0	5.0
Width:	6	0.0	0.0	5.5
	7	0.0	0.0	5.7
	8	0.0	0.0	5.0
	9	0.0	0.0	4.7
	10	0.0	0.0	6.5
			Avg: 0.0	Avg: 5.3

APPROXIMATE WEIGHT OF MATERIAL (as measured by Govmark): 1.89 oz/yd²

REMARKS:

None.

CONCLUSION:

Based on the above Results and Acceptance Criteria, the item tested:

Complies; Does not comply; Requires testing of 5 additional specimens



Received: 08/07/2000 Completed: 08/09/2000 Letter: A her P.O.#: 1481 Test Report #: 2-30307-0-

Client's Identification: Pattern: Naxos. Content: 100 % Trevira CS Polyester.

Tested For: **Nikki Rubalcaba** Key Test: NFPA 701-89 Sm 80
Carnegie
110 N Centre Avenue Tel: 1-(516)-678-6770 Ext: 132
Rockville Centre, NY 11570 Fax: 1-(516)-536-2499

ACCEPTANCE CRITERIA:

Afterflame (seconds)	Flaming Drip (seconds) Maximum Average	Char Length (inches) Max. Avg. - Max. Ind. Spec.
----- *	----- 2.0	----- 6.5" 7.5"

(* Afterflame is required to be recorded; however, it is not factored into the Acceptance Criteria.)

RETEST PROVISION:

Test 3 additional specimens if only 1 specimen exceeds 7.5" Char Length.

CERTIFICATION:

I certify that the above results were obtained after testing specimens in accordance with the procedures and equipment specified by NFPA 701 1989 Edition Small Scale Procedure for Curtains and Draperies.

Heather E. Roberts

AUTHORIZED SIGNATURE
THE GOVMARK ORGANIZATION, INC.

jd